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Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2012
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ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be

technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission PASS

ANSI C63.10: 2009

FCC Part 15: 15.209
) . PA
Radiated Emission ANSI C63.10: 2009 SS

FCC Part 15: 15.247

. PASS
Band Edge Compliance ANSI C63.10: 2009

FCC Part 15: 15.247

: . PASS
Conducted spurious emissions ANSI C63.10: 2009

FCC Part 15: 15.247

i PASS
6dB Bandwidth ANSI C63.10: 2009

FCC Part 15: 15.247

PASS
Peak Output Power ANSI C63.10: 2009

FCC Part 15: 15.247

Power Spectral Density ANSI C63.10: 2009 PASS

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name

Model Number

FCCID

Operation Frequency

Channel Number

Modulation Technology

Antenna Assembly Gain

Applicant

Manufacturer

Power Adapter

Date of Test
Date of Receipt

Sample Type

: 300Mbps Wireless N Router

: TL-WR841N; TL-WR841ND

The difference between this two models that TL-WR841N's
ANT is undetachable but TL-WR841ND's ANT is detachable.

: TETWR841NXV9

IEEE 802.11b: 2412MHz—2462MHz

. |EEE 802.119: 2412MHz—2462MHz
" IEEE802.11n HT20: 2412MHz—2462MHz

IEEE802.11n HT40: 2422MHz—2452MHz

. IEEE 802.11b/g, IEEE 802.11n HT20: 11 Channels
" |EEE 802.11n HT40: 7Channels

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

. IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
" IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,

QPSK,BPSK)

: Dipole antenna, PK gain 5dBi

: TP-LINK TECHNOLOGIES CO., LTD.

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science
and Technology Park, Shennan Rd, Nanshan, Shenzhen, China

: TP-LINK TECHNOLOGIES CO., LTD.

Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science
and Technology Park, Shennan Rd, Nanshan, Shenzhen, China

Manufacturer: TP-LINK; M/N: T090060-2B1

: Cable: Unshielded, Detachable,1.5m
: Jan.08~15, 2014
: Jan.07, 2014

. Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




AUDIX ]

FCC ID:TE7WR841NXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page 2-2

2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty
cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency
(Mpbs)(see Note) (MH2z)
11 Low :CH1 2412
IEEE 802.11b 11 Middle: CH6 2437
11 High: CH11 2462
54 Low :CH1 2412
IEEE 802.11¢ 54 Middle: CH6 2437
o4 High: CH11 2462
6.5 Low :CH1 2412
IEEE 802.11n HT20 6.5 Middle: CH6 2437
6.5 High: CH11 2462
135 Low :CH1 2422
IEEE 802.11n HT40 13.5 Middle: CH4 2437
135 High: CH7 2452

Notel: According exploratory test, EUT will have maximum PK output power
in those data rate, so those data rate were used for all test.
Note2: This is MIMO2*2 device, According to exploratory test, chain 1 has the
worst case emission so choose chain 1 for the radiated emission and band edge
test in 11b/g Mode. Test with two antenna transmit simultaneously in 11n Mode
Note3:This is MIMO device, The power, power density and other test items was
tested under the requirement in KDB662911.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043
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2.3.Tested Supporting System Details
No. Description ACS No. Manufacturer Model Serial Number Approved type
MFCC DoC
N/A DELL PP09S N/A MBSMI ID: RA1108
1 Notebook Power Cord: Unshielded, Detachabled, 1.8m

Power Adapter: Manufacturer: DELL, M/N: LA65NS1-00
Cable: Unshielded, Detachabled, 4.0m(Bond one ferrite core)

2.4.Block Diagram of Test Setup

EUT

Adapter

l

AC Mains

—_—_————eeee e — — g

Outside the chamber

(EUT: 300Mbps Wireless N Router)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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2.5. Test Facility

Site Description

Name of Firm :Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber . Certificated by FCC, USA
Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber . Certificated by FCC, USA
Registration Number: 794232
Valid Date: Oct.31, 2015

EMC Lab. . Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2014

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Conduction emission test 3.08 dB(9KHz to 150KHz)
in No. 1 Conduction 3.1 dB(150kHz to 30MHz)
3.22 dB(30~200MHz, Polarize: H)
Uncertainty for Radiation Emission test 3.23 dB(30~200MHz, Polarize: V)
in 3m chamber 3.49 dB(200M~1GHz, Polarize: H)
3.39 dB(200M~1GHz, Polarize: V)
Uncertainty for Radiation Emission test in 4.97 dB(1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 4.99 dB(6~18GHz, Distance: 3m)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for_ C(_)nductlon Spurious 200 dB
emission test

Uncertainty for Output power test 0.73dB

Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz

Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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3. POWER LINE CONDUCTED EMISSION TEST

3.1.Test Equipments

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.31,13| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 | Oct.31,13| 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 13| 1 Year
4. Terminator Hubersuhner 500 No. 1 May.08, 13| 1 Year
5. Terminator Hubersuhner 500 No. 2 May.08, 13| 1 Year
6. RF Cable Fujikura 3D-2W No.1 May.08, 13| 1Year
7. Coaxial Switch Anritsu MP59B M50564 May.08, 13| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 13| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py ] A
80cm
0.8m
—
LISN LISNRE
[ —

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.300Mbps Wireless N Router (EUT)

Model Number  : TL-WR841N
Serial Number :N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.

3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#).
This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment
and all of the interface cables shall be changed according to ANSI C63.10: 2009 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 21 File: D:'DATA'2013 Report dataiT\TP-LINKIACS1302591.EMG (22)
0 Level (dBuv) Date: 2014-01-13
"'--..._‘_____
\ Ll _ || FCC PART 15 C
_\_?_\_\_\_ --‘""‘"--.. |
“hdhf““=xﬁj | | FCC PART 15 C {(AVG)
40
035 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site no :1fficonduction Data No 121
Dis./Ant. 12013 ESHzZ-ZI5 LINE
Limit tFCC PART 15 C
Env./Ins. 123.5*C/60% Engineer :Leo-Li
EUT :300Mbps Wireless N Router
Power Rating :DC 9V From Adapter Input LC 120V/60Hz
Test HNode : Tx Hode
M/N : TL-WRES41N
LISN Cable Emission
Ho Freg Factor Loss Reading Level Limits Margin Remark
(MHz) {dE) (dB) [dBuV) [dBuV) [dBuV) 1dB)
1 0.16200 0.14 0.01 38.80 38.95 55.36 16.41 Average
2 0.1e241 0.14 0.01 54.73 54.88 65.34 10.46 QP
3 0.18000 0.15 0.01 37.70 37.86 54.49 16.63 Average
4 0.180586 0.15 0.01 51.62 51.78 64.46 12.68 QP
5 0.33700 0.15 0.01 39.51 39.67 49 .28 9.61 Average
& 0.33740 0.15 0.01 46,62 46.78 59.27 12 .49 QF
7 0.67100 0.17 0.03 36.49 36.69 46.00 9.31 Average
& 0.67187 0.17 0.03 41,80 42 .00 56.00 14.00 QP
=] 1.344 0.19 0.03 32.41 32.63 46.00 13.37 Average
10 1.345 0.19 0.03 39.73 39.95 56.00 16.05 QP
11 4,951 0.32 o.o07 22.60 22.99 46 .00 23.01 Average
12 4,952 0.32 0.o07 39.81 40,20 56.00 15.80 QF

Femark=s: l1l.Emission Lewvel=LI3N Factor+Cable Loss+Reading.
2.If the average limit i= met when useing a guasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector i3 UNNECesSSary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 22 File: D:DATA'2013 Report dataiT\TP-LINKIACS1302591.EME6 (22)
0 Level (dBuw) Date: 2014-01-13
""--..._‘_‘__

\ FCC PART 15C
|

FCC PART 15 C (AVG)

40

035 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
3ite no :1fficonduction Data No IEE
Dis./Ant. 12013 ESHZ-ZI5 NEUTRAL
Limit :FCC PART 15 C
Enwv./Ins. 123.5%C/60% Engineer :Leo-Li
EUT :300Mbhps Wireless N Router
Power Rating :DC 9V From Adapter Input AC 1Z0%/60Hz
Test Hode : T Hode
M/N : TL-WES41N
LISN Cable Emission
No Freg Factor Loss Reading Level Limits Margin Remark
{MHz) (dE) {dB)  (dBuV) (dBuv) (dBuV) (dB)
1 0.18000 0.18 0.01 34,50 34,69 54,49 19.80 Average
2 0.180586 0.158 0.01 50.96 51.15 64.46 13.31 QF
3 0.33z200 0.20 0.01 39.11 39,32 49.40 10.08 Average
4 0.33208 0.20 0.01 47 .70 47 .91 59.40 11.49 QP
5 0.67100 0.26 0.03 35.80 36.09 46.00 9.91 verage
6 0.67137 0.26 Q.03 41.47 41.76 56.00 14.24 QF
7 1.004 0.286 0.03 33.60 33.89 456.00 12.11 Average
-] 1.005 0.26 0.03 36.28 36,57 56.00 19.43 QF
= 1.344 0.26 0.03 34.30 34.59 46.00 11.41 Average
10 1.345 0.286 0.03 36.84 37.13 56.00 18.87 QF
11 2.345 0.27 0.04 33.70 34.01 46.00 11.99 Average
12 2.346 0.27 0.04 37.71 38.02 56.00 17.98 QF

Remarks: l1.Emission Lewel=LISN Factor+Cable Loss+Reading.
2.If the average limit is met when useing a gquasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with sverage detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page Al

4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1. For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Item| Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24,13| 1 Year
2 | EMI Spectrum Agilent E4407B |MY41440292(May.08, 13| 1 Year
3 | Test Receiver | Rohde & Schwarz | ESVS10 | 834468/011 |May.08, 13| 1 Year
4 Amplifier HP 8447D | 2648A04738 |May.08, 13| 1 Year
5 | Bilog Antenna TESEQ CBL6112D 35375 May.30, 13| 1 Year

3# Chamber
6 RF Cable MIYAZAKI CFD400-NL No 1 May.08, 13| 1 Year
7 | Coaxial Switch Anritsu MP59B M74389 |[May.08, 13| 1 Year
MPEG2
8 | Measurement ROHDES‘; CHWA DVG 100319 Dec.11, 13| 1 Year
Generator
9 | TV Transmitter| OMPESSEHWA - gpq 100521 |May.08, 13| 1 Year
Signal
10 HP 8648A | 3625U00573 |May.08, 13| 1 Year
Generator
1 | Pattem Philiphs PM5418 | LO625020 |May.08,13| 1 Year
Generator
4.1.2.For frequency range 1GHz~25GHz (At Anechoic Chamber)

Item Equipment Manufacturer|  Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 13 1 Year
2 Horn Antenna EMCO 3115 9607-4580 | Aug.28, 13 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 13 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 13 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 77977/6 May.08, 13 1 Year
6 Horn Antenna EMCO 3116 00060089 | Aug.28, 13 1 Year

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

erference Point)

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) »[| (FIBRE GLASS)

Combining Network| | AMP | |Spectrum Analyzer| | PC System

[
Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

»
»

(Reference Point)

EUT

Im | 2.0m(L)*1.0m(W)*0.8m(H) —p

ABSORBER 0.8m
(30cm maximum) TURN TABLE

_ (FIBRE GLASS)
A

AMP | |Spectrum Analyzer| [ PC System =

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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4.3.Radiated Emission Limit
4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 1499 - 150.05 2310-2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.209, all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

4.4 EUT Configuration on Test
The configurations of EUT are listed in Section 3.5.
4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.6. except the test set up replaced by
Section 4.2.
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4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and
down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7 .Radiated Emission Test Results
PASS.
All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Frequency: 30MHz~1GHz

Data: 2 File: E:'2013 Report Data‘'T'TP-LINKIMACS 130259 1.EMG (2)
0 Level (dBuvin) Date: 2014-01-15
FCC PART 15 C {3M)
6dB
_I—‘ £
40 _|—1 i
7
5
030 224. 418. 612. 806. 1000
Frequency (MHz)
S3ite no. 3m Chamber Data no. HE
Dis. / Ant. 3m 2013 CBLE112D 35375 Ant, pol. : HORIZOWTAL
Limit FCZ PART 15 € (3M)
Env. / In=s. 24*C/65% Engineer : Leo_Li
EUT 300Mbps Wireless N Router
Fower rating DC 9Y From PC Input AC 120V 60HE
Te=t HMode Tx HMode
M/ TL-WRS41N
Ant. Cakble Emmis=ion
ful[u] Freg Factor Lo== FEeading Lewel Limit=s HMargin ERemark
[MH=) {dE/tn) (dE) [dBuv) [(ABuW/m)  (dBuW/m) (dB)
1 31.940 15.54 0.56 12.10 31.580 40,00 g.z0 QF
2 Z214.300 10.40 1.54 15.82 29.08 43 .50 14.44 QF
3 377.260  15.85 2.39 13.28 31.50 46,00 14.50 QF
4 398.600 16.54 Z.46 23.61 42 .61 45,00 3.39 QF
5 00,360 19.20 3.04 4.81 27.05 45,00 15.95 QF
3 786.600 Z0.70 3.57 14.79 39.08 45,00 6.94 QF

Femarks: 1.

Emission Level= Antenna Factor + Cable Loss + Beading.
The emission lewvels that are 20d4EB helow the official
limit are not reported.
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Data: 1 File: E:20113 Report Data'T'TP-LINKACS 130259 1.EMG (2)
0 Level {(dBuvim) Date: 2014-01-15
FCC PART 15 C (3M)
HFGdB
40-———J
r________J 4
-
-
030 224, 418. 612, 806. 1000
Frequency (MHz)

Site no. 3m Chamber Data no. 1

Dis. / int. 3m 2013 CBLE11ZD 35375 Ant. pol. @ VERTICAL

Limitc FCC PART 15 < (3M)

Env. / In=. 24w/ BEY Engineer : Leo Li

EUT J00Mbhps Wireless W Router

Power rating DC 9V Fromw PC Input A 120V/60H=

Test Mode Tx Mode

"M TL-WES41N

int. Cahle Emission
No Freg Factor Loss PBeading Lewvel Limits Margin ERemark
[MH=z) [dE/m) [dE) {dBuV) (dBuW/m) (dBuV/m) [dE]

1 31.940 15.54 0.86 12.48 32.18 40,00 T.82 QF
2 S5.200 9.04 1.36 15.54 Z58.94 43,50 14.56 QF
3 173.560 10.02 1.69 17.15 Z8.886 43 .50 14.64 QF
4 390.540 16.23 Z.43 17.17 35.83 45,00 10.17 QF
5 594,540 19.09 .02 10.31 32.42 45,00 13.58 QF
& 784,660 20.69 3.57 9.29 33.55 46,00 12.45 QP

Remark=s: 1. Ewission Lewel= Antenna Factor + Casble Loss + Reading.

2. The ewission lewels that are Z0d4dE below the official

limit are not reported.
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Frequency: 1GHz~18GHz

Data: 1 File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
120 Level (dBuim) Date: 2014-01-09
FCC PART 15C PEAK
60
0 4000 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
3ite no. 3m Chanber Data no. Hi
Di=s. / Ant. 3m 2013 3115 (4580) hnt. pol. : VERTICAL
Limit FCZ PART 15C PELE
Env. / In=. Z3IWC/54% Engineer : Leo-Li
EUT J00Mbp=s Wireless N Router

Fower supply

Test mode
M/

DC 9V From Adapter Input AC 120V/60H=z
IEEEG02.11b CH1 2412MHz Tx
TL-WRE41M

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 2 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

2

60
FCC PART 15C AY
0 4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

3ite no. ¢ 3 Chamwber Data no. HE=

Di=s. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEEG0Z.11b CH1 2412MHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) [dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 458z4.000 32.88 .56 35.70 45.03 53.79 54.00 0.z21 Lvrerage
2 4824.000 32.88 .58 35.70 55.:2:2 60.95 74.00 13.0:2 Peak

Femarks:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.
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Data: 3 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. HI
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11b CH1 2412MH=z Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data:

120

60

0

1 File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
Level (dBuim) Date: 2014-01-09
FCC PART 15C PEAK
2
FCC PART 15C AY
4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

3ite no. 3m Chanber Data no. 4

Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTALL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z.11kh CH1 241:2MHz Tx

M/ TL-WES41M

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) [dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
45z24.000 32.88 .56 35.70 44,71 50.47 54.00 3.53 Lvrerage
4524.000 32.885 .58 35.70 53.85 59.61 74.00 14.359 Peak
Femarks:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

60

1

9
Lewel (dBu\im)

File: G:'2013 report T'\TP-LINK'\ACS 1302591 .EM6 (104)
Date: 2014-01-09

FCC PART 15C PEAK

FCC PART 15C BY

M

W

1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)

3ite no. 3m Chanber Data no. =l

Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTALL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z.11kh CH1 241:2MHz Tx

M/ TL-WES41M

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
241z.000 25.21 5.81 35.70 99,57 97.89 74.00 -23.859 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 10 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60
FCC PART 15C AY
0 1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. ¢ 3 Chamwber Data no. 10
Di=s. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEEG0Z.11b CH1 2412MHz Tx
M/ : TL-WRS41MN
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 241z.000 25.:21 5.81 35.70 114.57 113.1%9 74.00 -39.15 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 11 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. HE
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. @ VERTICAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11k CHG6 2437MHz Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 12 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120

60

0

Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

2
FCC PART 15C AY
4000 6800. 9500, 12400. 15200, 18000
Frequency (MHz)

3ite no. ¢ 3 Chamwber Data no. r 12

Di=s. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEEZ0Z.11b CH6 2437HHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) [dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
4374.000 32.97 .63 35.70 47,90 53.80 54.00 0.z0 Lvrerage
45374.000 32.97 g.63 35.70 54.87 60.77 74.00 13.23 Peak
Femarks:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 13 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. : 13
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11k CHG6 2437MHz Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 14 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120

60

0

Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

2
FCC PART 15C AY
4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

3ite no. ¢ 3 Chamwber Data no. r 14

Di=s. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEEZ0Z.11b CH6 2437HHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) [dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
4374.000 32.97 .63 35.70 44,10 50.00 54.00 4.00 Lvrerage
45374.000 32.97 g.63 35.70 53.89 59.59 74.00 14.41 Peak
Femarks:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data:

120

60

1

15 File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
Level (dBuim) Date: 2014-01-09
1
FCC PART 15C PEAK
FCC PART 15C AY
1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. 3m Chanber Data no. 15
Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode IEEES0Z.11kh CHe 2437HHz Tx
M/ TL-WES41M
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
2437.000 Z2Z5.26 5.85 35.70 100.27 95. 68 74.00 -Z4.68 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 16 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK
60
FCC PART 15C AY
0 1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. ¢ 3 Chamwber Data no. : 16
Di=s. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEEZ0Z.11b CH6 2437HHz Tx
M/ : TL-WRS41MN
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 2437.000 Z25.Z206 5.85 35.70 115.27 113.68 74.00 -39.68 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 17 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. : 17
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. @ VERTICAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11bh CH11 Z452MH=z Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 18 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120

60

0

Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

2
FCC PART 15C AY
4000 6800. 9500, 12400. 15200, 18000
Frequency (MHz)

3ite no. ¢ 3 Chamwber Data no. : 18

Di=s. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEEG0Z.11b CH11 Z46ZMHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) [dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
49z24.000 33.06 .69 35.70 47,65 53.70 54.00 0.30 Lvrerage
4924.000 33.06 g.69 35.70 55.05 61.10 74.00 1z2.20 Peak
Femarks:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.
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Data: 19 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. : 19
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11bh CH11 Z452MH=z Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page 422

Data:

120

60

0

20 File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
Level (dBuim) Date: 2014-01-09
FCC PART 15C PEAK
2
FCC PART 15C AY
4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

3ite no. 3m Chanber Data no. 20

Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTALL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z.11b CH11 Z40=2MHz Tx

M/ TL-WES41M

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) [dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
49z24.000 33.06 .69 35.70 44,96 51.01 54.00 2.99 Lvrerage
4924.000 33.06 g.69 35.70 52.98 59.01 74.00 14.95 Peak
Femarks:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043




AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page 4

23

Data:

120

60

1

21
Lewel (dBu\im)

File: G:'2013 report T'\TP-LINK'\ACS 1302591 .EM6 (104)
Date: 2014-01-09

FCC PART 15C PEAK

FCC PART 15C BY

M

W

1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)

3ite no. 3m Chanber Data no. 21

Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTALL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z.11b CH11 Z40=2MHz Tx

M/ TL-WES41M

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
2462.000 Z25.32 5.8% 35.70 104.65 103.16 74.00 -29.18 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043




AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page 4

24

Data:

120

60

1

22 File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
Level (dBuim) Date: 2014-01-09
1
FCC PART 15C PEAK
FCC PART 15C AY
1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. 3m Chanber Data no. 22
Di=s. / Ant. 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode IEEES0Z.11b CH11 Z40=2MHz Tx
M/ TL-WES41M
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
2462.000 Z25.32 5.8% 35.70 11la.62 115.13 74.00 -41.13 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.

Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043



AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page 4

25

Data:

120

60

1

3
Lewel (dBu\im)

File: G:'2013 report T'\TP-LINK'\ACS 1302591 .EM6 (104)
Date: 2014-01-09

FCC PART 15C PEAK

FCC PART 15C BY

s pemahebpeer

W

1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)

3ite no. 3m Chanber Data no. 31

Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTALL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z.11g CH1 241:2MHz Tx

M/ TL-WES41M

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
241z.000 25.21 5.81 35.70 104.57 103.1%9 74.00 -29.15 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043




AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page 4

26

Data:

120

60

1

32 File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
Level (dBuim) Date: 2014-01-09
1
FCC PART 15C PEAK
FCC PART 15C AY
1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. 3m Chanber Data no. 32
Di=s. / Ant. 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode IEEES0Z.11g CH1 241:2MHz Tx
M/ TL-WES41M
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
241z.000 25.21 5.81 35.70 116.04 114.306 74.00 -40.36 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.

Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 4.27

Data: 33 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. : 33
Lis. / Ant. HERCh ] 2013 3115 (4580) int. pol. @ VERTICAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEESOQZ.11g CH1 2412Z2MH= Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 4.28

Data: 34 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60
2 FCC PART 15C AY
0 4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)
S3ite no. : 3m Chawber Data no. HENCE ]
Lis. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEESOQZ.11g CH1 2412Z2MH= Tx
M/ : TL-WRS41MN
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 458z4.000 32.88 .56 35.70 ig.zZoe 44,02 54.00 9.98 Lvrerage
2 4824.000 32.88 .58 35.70 45.86 54.62 74.00 19.35 Peak
Remarks=:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 4.29

Data: 35 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. : 35
Lis. / Ant. HERCh ] 2013 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEESOQZ.11g CH1 2412Z2MH= Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 4.30

Data: 36 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60
7 FCC PART 15C AY
0 4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)
S3ite no. : 3m Chawber Data no. HECE
Lis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEESOQZ.11g CH1 2412Z2MH= Tx
M/ : TL-WRS41MN
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 458z4.000 32.88 .56 35.70 3i7.o6 43 .42 54.00 10.55 Lvrerage
2 4824.000 32.88 .58 35.70 47.13 52.89 74.00 21.11 Peak
Remarks=:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page 4

3]

Data:

120

60

1

37 File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
Level (dBuim) Date: 2014-01-09
1
FCC PART 15C PEAK
FCC PART 15C AY
1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. 3m Chanber Data no. 37
Di=s. / Ant. 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode IEEES0Z.11g CHe 2437HHz Tx
M/ TL-WES41M
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
2437.000 Z2Z5.26 5.85 35.70 117.03 115.44 74.00 -41.44 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.

Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043



AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page 4

32

Data:

120

60

1

38
Lewel (dBu\im)

File: G:'2013 report T'\TP-LINK'\ACS 1302591 .EM6 (104)
Date: 2014-01-09

FCC PART 15C PEAK

FCC PART 15C BY

M

W

1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)

3ite no. 3m Chanber Data no. 38

Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTALL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z.11g CHe 2437HHz Tx

M/ TL-WES41M

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
2437.000 Z2Z5.26 5.85 35.70 105.04 103.45 74.00 —-29.45 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 4.33

Data: 39 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. : 39
Lis. / Ant. HERCh ] 2013 3115 (4580) int. pol. @ VERTICAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEESOQZ.11g CHoe 2437MH= Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 434

Data: 40 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60 2
FCC PART 15C AY
0 4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

S3ite no. : 3m Chawber Data no. : 40

Lis. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEESOQZ.11g CHoe 2437MH= Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 4574.000 32.97 .63 35.70 41,89 47.59 54.00 G.41 Lvrerage
2 45874.000 32.97 g.63 35.70 51.87 57.77 74.00 16.23 Peak

Remarks=:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 435

Data: 41 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. : 41
Lis. / Ant. HERCh ] 2013 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEESOQZ.11g CHoe 2437MH= Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 436

Data: 42 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60
5 FCC PART 15C AY
0 4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)
S3ite no. : 3m Chawber Data no. : 42
Lis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEESOQZ.11g CHoe 2437MH= Tx
M/ : TL-WRS41MN
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 4574.000 32.97 .63 35.70 JG.50 4z .40 54.00 11.60 Lvrerage
2 45874.000 32.97 g.63 35.70 45.87 51.77 74.00 22.23 Peak
Remarks=:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page

Aa37

Data:

120

60

1

a7
Lewel (dBu\im)

File: G:'2013 report T'\TP-LINK'\ACS 1302591 .EM6 (104)
Date: 2014-01-09

FCC PART 15C PEAK

FCC PART 15C BY

IV R R A e

kWN“dMwwNhM#Juwwhmwhﬂﬂwmm+wdduﬁﬁmw

1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)

3ite no. 3m Chanber Data no. 47

Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTALL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z.11g CH11 Z40=2MHz Tx

M/ TL-WES41M

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
2462.000 Z25.32 5.8% 35.70 100.5a6 99.07 74.00 -25.07 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043




AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page 4

38

Data:

120

60

1

18 File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
Level (dBuim) Date: 2014-01-09
1
FCC PART 15C PEAK
| FCC PART 15C AY
1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. 3m Chanber Data no. H 1=
Di=s. / Ant. 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode IEEES0Z.11g CH11 Z40=2MHz Tx
M/ TL-WES41M
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
2462.000 Z25.32 5.8% 35.70 113.856 112.37 74.00 -35.37 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.

Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 4.3Q

Data: 49 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. : 49
Lis. / Ant. HERCh ] 2013 3115 (4580) int. pol. @ VERTICAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEESOZ.11g CH11 Z462MH=z Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 440

Data: 50 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60
2 FCC PART 15C AY
0 4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

S3ite no. : 3m Chawber Data no. HE =10

Lis. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEESOZ.11g CH11 Z462MH=z Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 45z4.000 33.006 .69 35.70 3iG.586 44.91 54.00 9.0%9 Lvrerage
2 4924.000 33.06 g.69 35.70 45,14 54.19 74.00 19.581 Peak

Remarks=:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 441

Data: 51 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. : 51
Lis. / Ant. HERCh ] 2013 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEESOZ.11g CH11 Z462MH=z Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 442

Data: 52 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60
2 FCC PART 15C AY
0 4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)
S3ite no. : 3m Chawber Data no. HIE =1
Lis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEESOZ.11g CH11 Z462MH=z Tx
M/ : TL-WRS41MN
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 45z4.000 33.006 .69 35.70 3ig.41 44.406 54.00 9.54 Lvrerage
2 4924.000 33.06 g.69 35.70 45.07 54.12 74.00 19.85 Peak
Remarks=:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page

A3

Data:

120

60

1

57 File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
Level (dBuim) Date: 2014-01-09
FCC PART 15C PEAK
FCC PART 15C AY
1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. 3m Chanber Data no. 57
Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode IEEES0Z.11n HTZ0 CH1 241ZMH=z Tx
M/ TL-WES41M
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
241z.000 25.21 5.81 35.70 99,87 95.19 74.00 -z4.15 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043




AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page 4

44

Data:

120

60

1

58
Lewel (dBu\im)

File: G:'2013 report T'\TP-LINK'\ACS 1302591 .EM6 (104)
Date: 2014-01-09

FCC PART 15C PEAK

FCC PART 15C BY

M

1ﬂﬂALMMmwmWhM»#WMWJQMUJMM#AMMMWJM*MMLW

1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)

3ite no. 3m Chanber Data no. 58

Di=s. / Ant. 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z.11n HTZ0 CH1 241ZMH=z Tx

M/ TL-WES41M

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
241z.000 25.21 5.81 35.70 114.45 11z2.77 74.00 -35.77 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.

Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043



®
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ECC ID:TE7WR841INXV9 page 445

Data: 59 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. HE=1=]
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. @ VERTICAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11n HTZ20 CH1 2412MH=z Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 446

Data: 60 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60

2 FCC PART 15C AY
0 4000 6800. 9500, 12400. 15200, 18000

Frequency {(MHz)

3ite no. ¢ 3 Chamwber Data no. : 60

Di=s. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEESO0Z.11n HTZ0 CH1 241zZMHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) [dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 458z4.000 32.88 .56 35.70 3iG.87 44,63 54.00 .37 Lvrerage
2 4824.000 32.88 .58 35.70 49,07 54.83 74.00 19.17 Peak

Femarks:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 447

Data: 61 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. HE "
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11n HTZ20 CH1 2412MH=z Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 448

Data: 62 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120

60

0

Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

y) FCC PART 15C AY

4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

3ite no. ¢ 3 Chamwber Data no. H -

Di=s. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEESO0Z.11n HTZ0 CH1 241zZMHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) [dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
45z24.000 32.88 .56 35.70 37.50 43 .60 54.00 10.34 Lvrerage
4524.000 32.885 .58 35.70 47.87 53.63 74.00 20.37 Peak
Femarks:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 449

Data: 63 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. HI %]
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11n HTZ0 CHS 2437MHz Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 4.50

Data: 64 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120

60

0

Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

Z FCC PART 15C AV
4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

S3ite no. : 3m Chawber Data no. HE S

Lis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEEGO0Z.11n HTZ0 CHE 2437HMHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
4374.000 32.97 .63 35.70 39.57 45.47 54.00 §.53 Lvrerage
45374.000 32.97 g.63 35.70 49,43 55.33 74.00 15.67 Peak
Remarks=:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 4.5]

Data: 65 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. HIE 1
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11n HTZ0 CHS 2437MHz Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 4.52

Data: 66 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60 2
FCC PART 15C AY
0 4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

3ite no. ¢ 3 Chamwber Data no. HE =11

Di=s. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEEGO0Z.11n HTZ0 CHE 2437HMHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) [dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 4574.000 32.97 .63 35.70 4z .43 45.33 54.00 5.67 Lvrerage
2 45874.000 32.97 g.63 35.70 51.77 57.67 74.00 16.33 Peak

Femarks:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 4.53

Data: 67 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09
I

FCC PART 15C PEAK
60
FCC PART 15C AY
0 1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. ¢ 3 Chamwber Data no. HE -
Di=s. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEEGO0Z.11n HTZ0 CHE 2437HMHz Tx
M/ : TL-WRS41MN
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 2437.000 Z25.Z206 5.85 35.70 117.7e 116.17 74.00 -4z2.17 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page

A.54

Data:

120

60

1

68 File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
Level (dBuVim) Date: 2014-01-09
1
FCC PART 15C PEAK
FCC PART 15C AY
1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. 3m Chanber Data no. 1=
Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode IEEES0Z.11n HTZO0 CHo 2437MHz Tx
M/ TL-WES41M
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
2437.000 Z2Z5.26 5.85 35.70 102,75 101.16 74.00 -27.18 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043




AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page 4

N

Data:

120

60

1

73
Lewel (dBu\im)

File: G:'2013 report T'\TP-LINK'\ACS 1302591 .EM6 (104)
Date: 2014-01-09

FCC PART 15C PEAK

FCC PART 15C BY

M

T s

1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)

3ite no. 3m Chanber Data no. 73

Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTALL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z.11n HTZ0 CH11 Z246ZMHz Tx

M/ TL-WES41M

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
2462.000 Z25.32 5.8% 35.70 100.75 99,208 74.00 -25.26 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043




AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page 4

=Y

Data:

120

60

1

i1 File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
Level (dBuim) Date: 2014-01-09
FCC PART 15C PEAK
FCC PART 15C AY
1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. 3m Chanber Data no. T4
Di=s. / Ant. 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode IEEES0Z.11n HTZ0 CH11 Z246ZMHz Tx
M/ TL-WES41M
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
2462.000 Z25.32 5.8% 35.70 113.75 11z2.:Zo 74.00 -35.26 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.

Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 457

Data: 75 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. HES
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11n HTZ0 CH11 Z4652MHz Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 4.58

Data: 76 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60
2 FCC PART 15C &Y
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

S3ite no. : 3m Chawber Data no. HES 1

Lis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEES0Z.11n HTZ0 CH11 Z462MHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 45z4.000 33.006 .69 35.70 iv.e8 44.04 54.00 9.906 Lvrerage
2 4924.000 33.06 g.69 35.70 45.98 55.03 74.00 15.97 Peak

Remarks=:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 4.5Q

Data: 77 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. HEa
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. @ VERTICAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11n HTZ0 CH11 Z4652MHz Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:TE7WR841INXV9 page 460

Data: 78 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60 2
FCC PART 15C AY
0 4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

3ite no. ¢ 3 Chamwber Data no. HEE =]

Di=s. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEES0Z.11n HTZ0 CH11 Z462MHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) [dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 45z4.000 33.006 .69 35.70 39.88 45.91 54.00 §.0%9 Lvrerage
2 4924.000 33.06 g.69 35.70 50,62 S56.67 74.00 17.33 Peak

Femarks:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




AUDIX ]

ECC ID:TE7WR841INXV9

AUDIX Technology (Shenzhen) Co., Ltd.

page

A.561

Data:

120

60

1

83 File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
Level (dBuim) Date: 2014-01-09
1
FCC PART 15C PEAK
FCC PART 15C AY
1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. 3m Chanber Data no. 83
Di=s. / Ant. 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode IEEES0Z.11n HT40 CH1 Z24ZZMHz Tx
M/ TL-WES41M
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
24z2Z2.000 Z25.23 5.83 35.70 108.53 106.8%9 74.00 -32.8859 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.

Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043
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Data:

120

60

1

84 File: G:2013 report'T\TP-LINKACS 1302591 .EMG (104)
Level (dBuim) Date: 2014-01-09
1
FCC PART 15C PEAK
FCC PART 15C AY
1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
S3ite no. 3 Chawber Data no. G4
Lis. / Ant. b 2013 3115 [(4530) Ant. pol. HORIZONTAL
Limit FCCZ FPART 15C FPELE
Env. / In=. Z3IWC/54% Engineer Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode IEEESOZ.11n HT40 CH1 Z42ZZMH=z Tx
M/ TL-WES41N
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
[MH=) (dB/m) (dE) (dE) [dBuW) (dBEuVy/m) (dBuW/m) (dBE)
2422.000 25.23 5.83 35.70 92,52 90.85 74 .00 -16.58 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043
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Data: 85 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. HE =11
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11n HT40 CH1 Z24Z2MHz Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 86 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60
z FCC PART 15C AV
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

S3ite no. : 3m Chawber Data no. HE=11

Lis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEEG0Z.11n HT40 CH1 Z24Z2MHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 4544.000 32.92 .60 35.70 3iG.87 44,69 54.00 9.31 Lvrerage
2  4844.000 32.92 .60 35.70 49,53 55.35 74.00 15.65 Peak

Remarks=:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 87 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. HEN=1
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. @ VERTICAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11n HT40 CH1 Z24Z2MHz Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 88 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60
z FCC PART 15C AV
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

S3ite no. : 3m Chawber Data no. HE=15]

Lis. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEEG0Z.11n HT40 CH1 Z24Z2MHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 4544.000 32.92 .60 35.70 40, 63 46.45 54.00 T.55 Lvrerage
2  4844.000 32.92 .60 35.70 50.56 56.38 74.00 17.62 Peak

Remarks=:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data:

120

60

1

80 File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
Level (dBuim) Date: 2014-01-09
1
FCC PART 15C PEAK
FCC PART 15C AY
1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. 3m Chanber Data no. [=3=]
Di=s. / Ant. 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode IEEES0Z.11n HT40 CH4 2437MHz Tx
M/ TL-WES41M
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
2437.000 Z2Z5.26 5.85 35.70 110.63 109.04 74.00 -35.04 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.

Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043
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A.68

Data:

120

60

1

an File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
Level (dBuim) Date: 2014-01-09
1
FCC PART 15C PEAK
FCC PART 15C AY
1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. 3m Chanber Data no. a0
Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode IEEES0Z.11n HT40 CH4 2437MHz Tx
M/ TL-WES41M
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
2437.000 Z2Z5.26 5.85 35.70 100,53 95.94 74.00 -24.94 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043
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Data: 91 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. HE=h1
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11n HT40 CH4 Z2437MHz Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 92 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60
Z FCC PART 15C AV
u4ﬂﬂﬂ 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

S3ite no. : 3m Chawber Data no. : 92

Lis. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEEG0Z.11n HT40 CH42 Z2Z437MHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 4574.000 32.97 .63 35.70 40,57 46.47 54.00 T.53 Lvrerage
2 45874.000 32.97 g.63 35.70 49,57 55.47 74.00 15.53 Peak

Remarks=:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 93 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. HE=c]
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. @ VERTICAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11n HT40 CH4 Z2437MHz Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 94 File: G:2013 reportTITP-LINKIACS 1302591 .EMG {104)
Level (dBul/im) Date: 2014-01-09

120

FCC PART 15C PEAK

60 2
FCC PART 15C AY
0 4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

3ite no. ¢ 3 Chamwber Data no. HER=E

Di=s. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEEG0Z.11n HT40 CH42 Z2Z437MHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) [dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 4574.000 32.97 .63 35.70 4z .54 45.44 54.00 5.56 Lvrerage
2 45874.000 32.97 g.63 35.70 51.83 57.53 74.00 16.47 Peak

Femarks:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Aal3

Data:

120

60

1

oq File: G:2013 report!T'TP-LINK'WACS 1302591 .EMG6 (104)
Level (dBuim) Date: 2014-01-09
b
FCC PART 15C PEAK
FCC PART 15C AY
1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. 3m Chanber Data no. 99
Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode IEEES0Z.11n HT40 CHY 245ZMHz Tx
M/ TL-WES41M
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
2452.000 ZzZ5.:29 5.87 35.70 93.54 9z.00 74.00 -15.00 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043
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Data: 100 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)
Lewel (dBu\im) Date: 2014-01-09

120

FCC PART 15C PEAK

60
FCC PART 15C AY
0 1000 1600. 2200, 2900, 3400. 4000
Frequency {(MHz)
3ite no. ¢ 3 Chamwber Data no. 100
Di=s. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEESO0Z.11n HT40 CHY 245Z2MHz Tx
M/ : TL-WRS41MN
int. Calble Amp. Einis=ion
Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark
(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 2452.000 Z25.29 5.87 35.70 10&.57 107.03 74.00 -33.03 Feak
Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emi=s=zion lewvels that are 204E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 101 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. : 101
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. @ VERTICAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11n HT40 CH? 2452MHz Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 102 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)
Lewel (dBu\im) Date: 2014-01-09

120

FCC PART 15C PEAK

I —
FCC PART 15C AY
0 4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

S3ite no. : 3m Chawber Data no. : 102

Di=s. / Ant. P 3m 2013 3115 (4580) iAnt. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEESO0Z.11n HT40 CHY 245Z2MHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) (dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
1 4504.000 33.03 .66 35.70 43.24 49,23 54.00 4,77 Lvrerage
2 4804.000 33.03 .66 35.70 53.56 59.55 74.00 14.45 Peak

Remarks=:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 103 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120 Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. : 103
Lis. / Ant. : 3m 2013 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC FPART 15C PEALE
Env. / In=. : Z3%C/54% Engineer : Leo-Li
EUT ! J00Mbp=s Wireless N Router
Power supply : DC 9V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11n HT40 CH? 2452MHz Tx

M/N ¢ TL-WRS41MN

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Data: 104 File: G:2013 report TTP-LINK\ACS 1302591 .EMG6 (104)

120

60

0

Lewel (dBu\im) Date: 2014-01-09

FCC PART 15C PEAK

2
FCC PART 15C AY
4000 6800. 9500, 12400. 15200, 18000
Frequency {(MHz)

3ite no. ¢ 3 Chamwber Data no. 104

Di=s. / Ant. P 3m 2013 3115 (4580) Ant. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineer : Leo-Li

EUT ! J00Mbp=s Wireless N Router

Power supply : DC 9V From Adapter Input AC 120V/60Hz

Test mode : IEEESO0Z.11n HT40 CHY 245Z2MHz Tx

M/ : TL-WRS41MN

int. Calble Amp. Einis=ion

Fred. Factor laoss Factor Reading Level Limit= Margin ERemwark

(MH=z) (dB/m) [dE) (dE) [dBuv) (ABuVW/m) (dBuVW/m) (dE)
4904.000 33.03 .66 35.70 41,56 47.55 54.00 G.45 Lvrerage
4904.000 33.03 .66 35.70 52.83 58.62 74.00 15.35 Peak
Femarks:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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5. CONDUCTED SPURIOUS EMISSIONS
5.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analyzer|  Agilent N9030A MY51380221| Oct.31, 13 1 Year
2. Attenuator Agilent 8491B MY39262165| May.08,13 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,13 1 Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that

contains the highest level of the desired power.

detected.

5.4.Test result

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14043
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Chain 0
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent Spectrum Analyaed - Swept 54

1

Display Line -8.30 dBm = Avg Typa: Log-Per
PO Fast L, Trig: Free Run Avg|Hold: BEMOQ .
IFGain:Lww Atten: 10 48 ber

Ref Offzet 21 dB

v Ref 21.00 dBm LR _
#

P T TSR U W S W P Y T Display Line
8.30 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

OH WD TH FUNETION WAdlE |

Agilgnt Spectrum Analysed - Swept 54
1,

PO Fast L, Trig: Free Run Avg|Hold: 2600 i
IF Gain:Luw Atten: 10 48

Marker 1 B05.030000000 MHz ' g Type: Log Per i . Peak Search

NextPeak
Ref Offzet 21 dB
f2idiv_ Ref 21.00 dBm

I"

Next Pk Right

Next Pk Left

*‘I

T U PP L ST R ey R T o R R wplar’ baopp o ol e

Stop 1.0000 GHz
¥Res BW 100 kHz #VBW 300 kHz Sweep 927 ms (1001 pts)

MER MODE TAC 50 E v FUNETION FLINCTION wiDiTH

an STATUS £ Align Mow, Al requined
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Agilgnt Spectrum Analysed - Swept 54
| il I PRSP an O, S

Marker 1 24.505000000000 GHz - A Type: Log-Pur Peak Search
PO Fast L, Trig: Free Run Avg|Haold: 34100 .
IF Gain:Luw Atten: 10 48 bex

NextPeak
Ref Offzet 21 dB
div__ Ref 21.00 dBm

| MR ¥ TET TR T, T T s i e b Lt

Start 10.000 GHz . Stop 25.000 GHz
| #VBW 300 kHz Sweep 1.43 s (1001 pis)

Agilent Spectrum Analyaed - Swept 54
A 1 ! Fo ) P an D A

Display Line -6.93 dBm - fvg Type: Log-Pwr mack
PO Fast L, Trig: Free Run Avg|Hold:= 100100 it
IF Gain:Luw Atten: 10 48 ber

Ref Offzet 21 dB

v Ref 21,00 dBm — T U

P T R it i

L Lo B i e Ml
Display Line
£53dBm

Stop 2.42500 GHz
#VBW 300 kHz Sweep 11.0 ms (1001 pts)

v FUNETION FLINCTION wiDiTH
44417 dBm |
-30.088 dBm |

an STATUS £ Align Mow, Al requined
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Test CH6: 2437MHz

Agilent Spectrum Analysed

Display Line -6.77 dBm

Ref Offget 21 dB
Ref 21.00 dBm
L
1

R R

PHO: Fast L, ) Trig: Free Run
IFGain:Lww Atten: 10 48

|
i e e,

=

#VBW 300 kHz

1

i YRS VI, U T R B (ST WG NPT S e

FUNETION FLINCTION

Avg }Wi: Log-Pwr TRALE
Avg|Hold: 26100 TYPl
oet

LEHRDEIL P o O B

Stop 10.000 GHz
Sweep EG0 ms (1001 pts)

Display Line
5.77 dBm

Agilent Spectrum Analysed

Ref Offzat 21 dB
f2idiv_ Ref 21.00 dBm

I T + '
[ et bttt aybereh st b gt e A s f Ul Mt ot M sttt e don b m b

Marker 1 813.760000000 MHz

PHO: Fast L, ) Trig: Free Run
IFGain:Lww Atten: 10 48

#VBW 300 kHz

45,783 dBm |

1

FUNETION FLINCTION wiDT

LA A i NCHRE- | 10408 I
Avg Typa: Log-Pwr Al
Avg|Heold: 277100

oet

*1

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

FUNCTION YALLIE

STATUS 3 Align Maw, All requined

Audix Technology (Shenzhen) Co., Ltd.
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Agilent Spectrum Analysed
= = 2RI F N E] R [ 1000243 P Jan O, 2024
Marker 1 23.755000000000 GHz - Ayvg Type: Log-Pwr TRALCE Peak Search
PO Fast Ly Trig: Free Run Avg|Haold: 34100 .
IFGain:Lww Atten: 10 48 ber

NextPeak
Ref Offzat 21 dB
2idiv_ Ref 21,00 dBm

$ L
= iz gAY N PR S NPT 111 WOTTY AT e b e _,hl.-'!-hu-.- ik

Start 10.000 GHz . Stop 25.000 GHz
| #VBW 300 kHz Sweep 1.43 s (1001 pts)
i FUNCTION | FUNCTION WADT E |

23756 GHz| 52,248 dBm|

an STATUS 3 Align Maw, All requined

Test CH11: 2462MHz

Agilent Spectrum Analysed
| il I B LR P ey B

Display Line -5.30 dBm - Awg Typa: Log-Per T
PO Fast Ly Trig: Free Run Avg|Heold: 277100 .
IF Gain:Luw Atten: 10 48 ber

Mkr1 2.4 N Annotation®
Reef Offzat 21 dB ot I8 48
div  Ref 21.00 dBm 14.6 _
Y ———
Titlew
Gl‘iﬁﬂ#l
on on

:'Jr‘“-d._“.h_ '__'“‘u_-_.' :'\'\h PR R
! ot ST S T O PRI ¥ CUR T P 1A S PO NPT f° T YR U T Display Line

£.30 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep EG0 ms (1001 pts)

FUNETION FLINCTION wiDi T FUNET

an STATUS 3 Align Maw, All requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Agilent Spectrum Analysed

Marker 1 821.520000000 MHz

o Trig: Free Run
Atten: 170 48

PR Fast
IFGain:Luw

Ref Offset 21 dB

By Ref 21.00 dBm

Avg Typa: Log-Pwr
Avg|Hold: 447100

L0ELEE2 P L O, STEEA

TRALE
TVl
OET

Peak Ssarch

NextPeak

‘1

Sweep 92.7 ms (1001 pts)

FLINCTION

sTAnE £33 Align Maw, All requirad

Agilent Spectrum Analysed

Start 10,000 GHz

Marker 1 23.935000000000 GHz

o Trig: Free Run
Atten: 170 48

PROD: Fast
IFGain:Luw

Ref Offzet 21 dB
div  Ref 21,00 dBm

| FPSTT T B i e LR A ST R TP AT

#VBW 300 kHz

i

Avg Tl;rpvn: Log-Pwr
Avg|Hald: THOD

1L P L B

rr-.-

Peak Ssarch

NextPeak

*‘4

B I O

Stop 25.000 GHz
Sweep 1.43 s (1001 pts)

sTAnE £33 Align Maw, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Agilent Spectrum Analysed

Display Line -3.73 dBm

Wy AL T RE | 100804 P Jan O,
Avg Typa: Log-Pwr TRALE

PHO Fast

IFGain:Lww Atten: 10 48

Ref Offzat 21 dB
f2idiv_ Ref 21.00 dBm

#VBW 300 kHz

e Trig: Free Run

FUNCTION

Avg|Hold:= 100100 e
DET

Annotation®

|

Title®

gzl

Display Line
A.73dBm

Stop 2.51000 GHz
Sweep 5.80 ms (1001 pts}

FLINCTION

STATUS 3 Align Maw, All requined

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Agilent Spectrum Analysed

Display Line -9.98 dBm

AhaLia ¥R
Avg Typa: Log-Pwr

PR Fast
IFGain:Luw

Atten: 10 48

Ref Offzet 21 dB
By Ref 21,00 dBm

| I AT TR R e—— T

#VBW 300 kHz

=31.04T dBm |
BE dEm

o Trig: Free Run

TS

Avg|Hold:= 1001100

Annotation®

:

Title®

1

Display Line
9.98 dBm

Stop 2.42500 GHz
Sweep 11.0 ms (1001 pts}

STATUS £33 Align Maw, All rﬂquned

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Agilent Spectrum Analysed

- 3 = | Wy AL R . 1 T
Display Line -11.64 dBm - Avg Typa: Log-Par
PO Fast L, Trig: Free Run Avg|Hold: 187100 .
IFGain:L e Atten: 70 48 DET
Annotation®
Ref Offzet 21 dB
Ref2100d8m 0 B.900 dEmyss——
*1
| | Title»
I Graﬁmel
' on on
I [ [E—
| .q..--'..a.-.l--'-"""': R g et !
i i SO R VTR DUPTPNT Yor ARRERIETTY AT RORTLNY VPRI FCaugom Display Line
1164 d2m

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

sTane g3 Inpul Overdoad ADC ovar range

Agilent Spectrum Analysed
| il I Fo LI 1A PM Lo B

Marker 1 B05.030000000 MHz A Avg Type: Log-Pwr trace Peak Search
PHID: Fast @y Trig: Free Run Avg|Hold:; BOMOO TPl
IF Gain:Luw Atten: 10 48 Det

NextPeak

Ref Offzet 21 dB
div__ Ref 21.00 dBm

*‘I

| } 1 s
i 7, T PP R I S IR USRS T B O L SAPI SP AET S| | S R —

Stop 1.0000 GHz
#VBW 300 kHz Sweep 927 ms (1001 pts)

FUNETION FLINCTION wiDiTH

; 205,03 MHz | =4T.156 dBm |

an STATUS £ Align Mow, Al requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Agilent Spectrum Analysed

r - S L aL i NOHE. | 1071240 P4 2 07, 203+

Marker 1 24.010000000000 GHz - Ayvg Type: Log-Pwr frack Peak Search
PR Fast g Trig: Free Run Avg|Haold: 34100 Ui
IFGain:Lww Atten: 10 48 oet

Ref Offzet 21 dB
f2idiv_ Ref 21.00 dBm

*‘I

| ~ 1 . P S o
I i gt = ‘_l_.v_,....-.ql,hh-_.._a,f."q ke e AT e g el ol ] g i e B

Start 10.000 GHz
| #VBW 300 kHz Sweep 1.43s|(

FUNETION FLINCTION wiD TH FUNETION WALLIE

an STATUS £ Align Mow, Al requined

Test CH6: 2437MHz

Agilent Spectrum Analysed

il I B L1 P ey B

Display Line -9.48 dBm - Awg Typa: Log-Per T
PO Fast Ly Trig: Free Run Avg|Hold: 447100 .
IF Gain:Luw Atten: 10 48 ber

Vkrd 2 424 H= Annotation®

Ref Offaet 21 dB Mkr1 2.431 GHz
Ref2100d8m 000 05es dOmpm—

1
| Titlew
Graﬁm#I
On on
.....-.-! "-l..-._--#-”-\-_

._.-_l._,_.,._J-.-l--ll--.-l....‘-h—-."_"_d-p..l_*‘___ P S ST S T L S Y T i con b DISPIH?LI“E
048 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep EG60 ms (1001 pts)

FUNETION FLINCTION wiDi T FUNET

an STATUS 3 Align Maw, All requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Agilent Spectrum Analysed

“arker 1 812.790000000 MHz
PR Fast
IFGain:Luw

o Trig: Free Run
Atten: 170 48

Ref Offzet 21 dB
By Ref 21.00 dBm

Avg .'i'l;rpn: Log-Pwr
Avg|Hold: 45100

£l A0 A0 P L O, SR

TRALE
TVl
OET

Sweep 92.7 ms (1001 pts)

FLINCTION wiDi T

sTAnE £33 Align Maw, All requirad

NextPeak

Peak Ssarch

Agilent Spectrum Analysed

“arker 1 23.800000000000 GHz
PHD: Fast
IFGain:Luw

Trig: Free Run
Atten: 170 48

Ref Offzet 21 dB
Jdeidiy  Ref 21,00 dBm

Start 10,000 GHz
#VBW 300 kHz

23,800 GHz| 52,550 dBm |

| T~ i TR S A ol eyt ey Tt

FUNCTION

Avg Tl;rpvn: Log-Pwr
Avg|Hold: 5100

i

1R TE10 P ey B

rr-.-

1

¢

T

Stop 25.000 GHz
Sweep 1.43 s (1001 pts)

FUNCTION Y4

FLINCTION wiDT UF

sTAnE £33 Align Maw, All requirad

NextPeak

Peak Ssarch

Audix Technology (Shenzhen) Co., Ltd.
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Test CH11: 2462MHz

Agilent Spectrum Analysed
13 i JRE [ 10220 PM n 07, 2004

Display Line -11.33 dBm - Avg Typa: Log-Pwr TRACK
PO Fast L, Trig: Free Run Avg|Hold:= 100100 e
IFGain:Lww Atten: 10 48 oet

Ref Offsat 21 dB " v &0 Lhd
Bidiv_Ref2100dBm 000000000 B.673 dOMym—
¢

et iy N Titlew
¥ ]

&

A3 on on
1
B e T PP Y

Display Line
1133 dBm

Stop 2.51000 GHz
Sweep 5.80 ms (1001 pis

FUNCTION YALLIE

Agilent Spectrum Analysed
L 1 SHE ISR PM n O A

Display Line -13.19 dBm - Avg Typa: Log-Par trace
PHO: Fast i, 1@ Fres Run Avg|Hald: 18100 Ve
Atten: 10 48 et

—
IFGain:Luw

Ref Offzet 21 dB
f2idy  Ref 21,00 dBm

"1

e
P s b Nt o el il et g B P i Dlsplay Line

-13.19 dBm

[ IR

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

v FUNETION FLINCTION wiDi TH FUNETION

B.607 dBm|

wan sTane g3 Inpul Overdoad ADC ovar range
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Agilent Spectrum Analysed
0 a ML 1 AL I NORE: [ I0Z207 PM 2 07, 2084
Marker 1 B23.460000000 MHz - Avg Type: Log-Pwr "'*_"'-
PHO: Fast ) Trig: Fres Run Avg|Hold: BBMOO re
IFGain:Lww Atten: 10 48 ot

Peak Ssarch

NextPeak

. e

Ref Offzet 21 dB
div  Ref 21,00 dBm

Next Pk Right

Next Pk Left

1

¢

! 1 1 .4
| S W TP STl [ Yo PR P I S L BT T T e

Stop 1.0000 GHz
¥Res BW 100 kHz #VBW 300 kHz Sweep 927 ms (1001 pts)

v FUNETION FLINCTION w

&23.45 MHz | =48.918 dBm |

1T FLMETION WALLIE l

Agilent Spectrum Analysed
i i

Marker 1 23.965000000000 GHz : Avg Type: Log-Pur ' - RaskSaeh
PN Fast o Trig: Free Run Avg|Haold: 34100
Atten: 170 48 Der

IFGain:Luw
NextPeak

Ref Offzet 21 dB
v Ref 21.00 dBm

I"

Next Pk Right

Next Pk Left

1
L
IR
| A e T L it W N A ol e e et

i)

Start 10,000 GHz

#VBW 300 kHz

: 23,965 GHz | 453243 dBm |

an sTanE £33 Align Mow, All requirad

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Agilent Spectrum Analysed

Display Line -13.47 dBm

PR Fast
IFGain:Luw

Atten: 10 48

Ref Offzet 21 dB
div__ Ref 21,00 dBm

*1

™y,

#VBW 300 kHz

5.530 dBm

o Trig: Free Run

St S 0 L, W T S R U Y B g g A R, I bty

Fa oL ¥
Avg Typa: Log-Pwr
Avg|Hold: 46100

Stop 10.000 GHz
Sweep 860 ms (1001 pts)

FUNCTION | FLMCTION WADTH FUNETION WadlE |

STATUS £ Align Mow, Al requined

Agilent Spectrum Analysed

h!arker 1 99.840000000 MHz
PR Fast
IFGain:Luw

Atten: 10 48

Ref Offzet 21 dB
div__ Ref 21.00 dBm

*1

sl 1.8 e e e S e e B et e

#VBW 300 kHz

99,84 MHz]

o Trig: Free Run

T -y
RPN L YT T RS R et , TRV LTVRE e

45041 dBm

Fa oL ¥
Avg Typa: Log-Pwr
Avg|Heold: 277100

1005201 P L U, R4
TRACE
TVl

Peak Ssarch

NextPeak

|

Next Pk Right

Next Pk Left

Stop 1.0000 GHz
Sweep 927 ms (1001 pts)

FUNETION FLINCTION wiDiTH

STATUS £ Align Mow, Al requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Agilent Spectrum Analysed

I & LR I AL T o
Marker 1 24. 760000000000 GHz - Awg Typa: Log-Pwr Peak Search
PO Fast L, Trig: Free Run Avg|Hold: 4/100
IF Gain:Luw Atten: 10 48

NextPeak

Ref Offzet 21 dB
div__ Ref 21.00 dBm

I"

Next Pk Right

Next Pk Left

| L ’ p P P T
| NN PV PR T T N g P et P o e By e A rheat et b

Start 10.000 GHz . Stop 25.000 GHz
| #Res BIW 100 kHz #VBW 300 kHz Sweep 1.43 s (1001 pis)

v FUNCTION | FLMCTION WADTH FUNETION WallE |

24,760 GHz | 53274 dBm |

Agilent Spectrum Analysed
X 1

Display Line -11.48 dBm - Avg Typa: Log-Pwr
PO Fast L, Trig: Free Run Avg|Hold:= 100100 .
IFGain:Lww Atten: 10 48 ber

Ref Offzet 21 dB

dv__Ref 21,00 dBm —_— e U

Display Line
-11.48 dBm

Span 115.0 MHz
#VBW 300 kHz Sweep 11.0 ms (1001 pts

FUNCTION | FLMCTION WADTH FUNCTION WALLE |

an STATUS £ Align Mow, Al requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Test CH6: 2437MHz

Agilent Spectrum Analysed

1

Display Line -14.14 dBm - Avg Typa: Log-Par
PO Fast L, Trig: Free Run Avg|Hold: 187100 .
IFGain:Lww Atten: 10 48 ber

Ref Offzet 21 dB
f2idiv_ Ref 21.00 dBm

"1

ERL SRR . I—

| o A e
ey T T T T e
1414 d@m

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

v FUNETION FLINCTION wiDi TH FUNETION VALLIE

Agilent Spectrum Analysed
r T

i'ﬂarker 1 BOB.97000000DD MHz - Avg Type: Log-Par
PO Fast L, Trig: Free Run Avg|Hold: 847100

IFGain:Lww Atten: 10 48

Ref Offzat 21 dB
div__ Ref 21,00 dBm

]

¢

1 ] ] /N
"™ S RN TR BT | ST DR TR A -

z ' Stop 1.0000 GHz
e BW 100 kHz #VBW 300 kHz Sweep 927 ms (1001 pts)

10K WD TH FUNET

WiR MGDE T

80697 MHz|____ 48,064 dBm |

an STATUS £ Align Mow, Al requined
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Agilent Spectrum Analysed

1

Marker 1 24.160000000000 GHz : Avg Type: Log-Pur . RaskSaeh
PN Fast o Trig: Free Run Avg|Hald: 21100

FGaimlow — Atan: 10 48 bt

Ref Offzet 21 dB
f2idiv_ Ref 21.00 dBm

1

| ) | L Ry sk k4
e .w‘!.I___n_.*___,...J....q-._u_..I.J,.;,,“__‘”__.w.‘n_,.._;,.l..,.q‘._#.d-ﬂ- R e e T i

Start 10,000 GHz
| #VBW 300 kHz

an STATUS £ Align Mow, Al requined

Test CH11: 2462MHz

Agilent Spectrum Analysed
; 1 MERE | TLEEAE P L A

Display Line -12.58 dBm - Aug Typa: Leg Pwr st
PO Fast L, Trig: Free Run Avg|Hold: 507100 .
IFGain:Lww Atten: 10 48 ber

Ref Offzet 21 dB

+_Ref 21,00 dBm e N
1

[ ] !

1 . Title»

e i
| i W TR TP R v R B T L ORI A e T Display Line

-12.68 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

FLINCTION wiDi TH

an STATUS £ Align Mow, Al requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Agilent Spectrum Analysed

£l LLITRC16 P L 1, STEEA

Marker 1 99.840000000 MHz fvg Type: Log Par tack Peak Search
PHO: Fast ) Trig: Free Run Avg|Hold: 44100 TPl
IFGain:L e Atten: 70 48 DET

NextPeak
Ref Offaet 21 dB
div  Ref 21,00 dBm

|

Next Pk Right

Next Pk Left

1

¢

o T REPEU 1 PP | - T S Y b -4._..._F..J Lk iy il ot L At

Stop 1.0000 GHz
| #Res BW 100 kHz #VBW 300 kHz Sweep 927 ms (1001 pts)

MER MODE TAC 50 x v FUNCTION | FLCTION W el |

iTH FUNCTION

an sTanE £33 Align Mow, All requirad

Agilent Spectrum Analysed

il L1003 PM L A

Marker 1 24.235000000000 GHz 7 Avg Type: Log-Par TRACE Peak Search
PO Fast L, Trig: Free Run Avg|Hald: 21100 .
IF Gain:Luw Atten: 10 48 ber

NextPeak

Ref Offzet 21 dB
v Ref 21.00 dBm

I"

Next Pk Right

Next Pk Left

‘1

it ot e AN Bttty i b b Bl T Tt g et oL Pl
: S

Start 10,000 GHz
i #VBW 300 kHz

24235 GHz| 53268 dBm|

an sTanE £33 Align Mow, All requirad
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Agilent Spectrum Analysed
X af

F : - : i ALl NRE [ 11021 PM Jan O, 2
Display Line -11.31 dBm - Avg Typa: Log-Par tmak

PO Fast L, Trig: Free Run Avg|Hold:= 100100 T
IF Gaim:L e Atten: 10 48 1

Ref Offzet 21 dB

Bidiv__Ref 21.00 dBm — .S M

X S f
gain. TIPS P i S

Display Line
-11.31 dBm

Stop 2.51000 GHz
Sweep 5.80 ms (1001 pis

v FUNCTION | FLMCTION W 14 |

i FUNETION VALLIE

an STATUS £ Align Mow, Al requined

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

Agilent Spectrum Analysed
T T

Display Line -18.24 dBm - Avg Typae: Log-Par L
PO Fast L, Trig: Free Run Avg|Hold:= 100100 .
IFGain:Lww Atten: 10 48 ber

Annotation®
Fef Offset 21 dB

By Ref 21,00 dBm

|

Title®

|

g
g

| Byt
| YT SRPPLE W N PP AP T | T

Display Line
-18.24 dBm

Start 2.31000 GHz Stop 2.44500 GHz
R Sweep 12.9 ms (1001 pts)

FLINCTION wiDi TH

an STATUS £ Align Mow, Al requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043
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Agilent Spectrum Analysed

T Al EREET ALl ey . 2
Display Line -18.61 dBm - Avg Type: Log-Pwr
PN Fast o Trig: Free Run Avg|Hold: 23100 .
Atten; 10 4B it

—
IFGain:Luw

Ref Offzet 21 dB

e Ref2100d8m o

_.J.-._.!: .\--....,_.u.l--q.“_..
p.f-'*f.,_._,.q_..__.._....__--m..._”‘ sy P, e e P B P DlSPlﬂlel’lE

-18.61 dBm

| =

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

FUNCTION | FLMCTION WADTH FUNETION WadlE |

Was i ARgnment Comphaled sTanE £33 Align Mow, All requirad

Agilent Spectrum Analysed
r T

Marker 1 99.840000000 MHz - Avg Type: Log-Pwr ; Peak Search
PO Fast L, Trig: Free Run Avg|Heold: 217100 .
IF Gain:Luw Atten: 10 48 ber

Ref Offzet 21 dB
Jdeidie  Ref 21,00 dBm

*1

i1 T P P Sy ey v —rva e R L L L j

Stop 1.0000 GHz
#VBW 300 kHz Sweep 927 ms (1001 pts)

FUNETION FLINCTION wiDiTH FUNETION VALLIE

a

an STATUS £ Align Mow, Al requined

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14043




Agilent Spectrum Analysed

Ref Offaat 21

Start 10,000 GHz

Marker 1 24.460000000000 GHz =
Trig: Free Run
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